
r 
I_ 

r 
( 

r 
L. 
rf -... 
' •· . .... 

:L ··• .! 

_,t .. ; :. .c C 

I 

f-L-... 

A"_ 

{ 
. -IL·,.,. ---~· . .-.• . 

'i ~~-~ .. --: 
', 

0 
en 
ti-

< 
I 

C 
<( 

... 

-~-----·---~-~ -· --·--·---- - -· - - . . . .. - - . . ---·-·---- ~ 

INSTALLATION RESTORATION 
PROGRAM RECORDS SEARCH 

For 
Air Force Plant 6, Georgia 

- - - · . ;·. • . . ~ --~ :·-. ?' ; . -::-;- ~ :-·°' . 

••• ••• ,,, , •:, • ._ .,, "• • •• > • .>-·'L'; ' •. " =.,_,..._ ,.;:.:-~:-.. :;-.'::. -~~t ,:• ;.,_ :~•:~:: .•~ ~=.;.- -:):-_-} ~:--
• • ~"""~ - ·-: ·• . . ... ;-., ,._ . : • - ~ ~ - ::r :.. -·- •• : '!, •!~:1:1.:·~ .. .. ... .._ ,.._~i--..x.": ... , ·-.;...,...:J, .• ~•;r+·- · 

Prepared for 
• • ' ; : •I ., , , ._ ,.• , • • •., , 1 ,.~ "' , , , , , ~ , , , ,, .1,, • ~. 1 1 , ,. • ' I 
[...]
.the bottom of the tank is greater than one-half inch thick, 
~ 

then the tank is pumped down and the sludge is removed. All 

IV - 37 



sludge is currently collected in 55-gallon hazardous waste 

drums for offsita disposal. The tank walls are then sand­
blasted and coated with epoxy. 

Several inactive storage tanks have been identi­

fied at AF Plant 6. Twc 8,000-gallon MOGAS tanks at the old 

f illing station were filled with sand and abandoned in 1978. 

In 1982, a 5,000-gallon tank b.ehind Building B-78 containing 

alcohol was pumped out, filled with sand, and abandoned. In 

1971, during the expansion of the IWTP, three to four JP-4/5 

tanks of unknown capacity were excavated and removed. 

Belowground (BG) tanks at AF Plant 6 are not 
physically leak tested. Inventories are checked on a 

monthly or bimonthly basis t.o determine if leakage is 
occurring. In February 1983, monitor wells were installed at 

each large BG storage tanks to provide a means of 

determining if ground-water contamination was occurring 

through tank leakage. Samples are periodically collected 

from these wells and visually inspected to confirm or deny 

the presence of gross contamination. Visual test results 

are negative with the exception of Well No. 18. 

Several major JP-5 spills have occurred at AF 
Plant 6 in the past. Approximately 25,000 gallons of JP-5 

were spilled at the flightline in 1974 when a gasket at a 

fuel filter in a 6-inch fuel line ruptured. In January 

1981, approximately 21,000 gallons of JP-5 were lost through 

a leak in the fuel system. These spill incidents are 

discussed further in Section IV.B. In addition to these 
major spills, minor spills have occurred in the past at AF 

Plant 6. In a memorandum from Lockheed-Georgia Company to 

the Aeronautical Systems Division, a Status Report dated 

February 22, 1977, indicated that, for the entire year ot 

1975, there were 31 spills ranging in size from 2 gallons to 

95 gallons. During 1976, 24 spills ranging in size from 

IV - 38 



-~ 
I 
\ 

0.5 gallons of gasoline to 110 gallons of paint thinner 

occurred. Table 13 presents a list of more recent spills. 
In the case of the smaller spills, the material was cleaned 

up and disposed of properly. 

4. Fire Department Training Exercises 

All fire dep,artment training activities for the AF 

Plant 6 fire department have been conducted on Dobbins AFB 

property. These fire department training activities are 

conducted twice per year for each of the three shifts (a 

total of 6 activities). During each fire department train­

ing activity, three burns using 100 to 300 gallons of JP-5 

per burn are conducted. Most of the waste material used 

during the fire department training exercises is provided by 

Dobbins AFB. However, occasionally 500 to 1,000 gallons of 

contaminated fuel is taken from AF Plant 6 to the fire 

department training area and consumed during the training 

activity. 

5. Polychlorinatea Biphenyls (PCBs) 

Typical sources of PCBs at AF Plant 6 are elec­
trical transformers and capacitors. Seventeen out-of-service 

transformers containing oil with PCB concentrations greater 

than 500 parts per million (ppm) have been collectea over the 

past 5 years and are currently stored in Building T-666 

awaiting offsite disposal by January 1, 1984. Building T-666 

was constructed in 1980 specifically for the purpose ot 

storing transformers containing PCB-contaminated oils. This 

building has an impervious floor with no arains and bermed 

sides. Transformers containing PCB-contaminated oil are in 

service at AF Plant 6. Routine maintenance and upgrading 

results in the deactivation of these transformers. There 

were no reports or evidence of PCB spills from leaking or 

blown transformers. 

IV - 39 



Table 13 
SUMMARY OF RECENT SMALL SPILLS AT AF PLANT 6 

Quantity 
.1!2.:.... ~12! of S2ill Date (g:al) Location 

1 Fir~ Fighting Foam 05/13/79 Unknown B-96 

2 JP-5 06/03/81 40 Position 8 

3 JP-5 06/04/81 60 Position 23, North Apron 

4 JP-5 08/06/81 30 Position 11 

5 MEK-Naptba 08/31/81 55 B-32 Staging Area 

6 JP-5 09/01/81 2 Position 24 

7 JP-5 10/29/81 4 Position 59 

8 JP-5 12/09/81 5 B-96 

9 JP-5 ll/22/81 15 Position 7, South Apron 

10 JP-5 01/28/82 10 North Apron, Position 26-A 

11 JP-5 03/16/82 15 Position 23 

12 JP-5 03/18/82 10 Position 25 

13 JP-5 04/16/82 30 to 100 Position 53 

14 JP-5 05/27/82 10 Position 24 

15 JP-5 06/15/82 5 B-25 Hangar 

16 JP-5 07/08/82 5 B-4 

17 JP-5 07/27/82 10 Position 23 

18 JP-5 11/01/82 25 Position 7 

19 JP-5 12/09/82 20 Position 4 

20 JP-5 12/16/8:Z 10 Position 22 

21 JP-5 02/19/83 150 FueJ. Fam 

22 High Protein Fou 03/24/83 400 B-24 

23 Toluene 04/14/83 10 B-1 

24 JP-5 06/10/83 15 Position 59 

25 JP-5 06/28/83 10 Position 19 

26 JP-4 09/20/83 50 to 200 Position 57 

27 JP-5 10/20/83 15 Position 53 

28 JP-5 10/21/83 10 Position 12 

.. Source: AFPRO files. 

IV - 40 



6. Pesticides 

Pesticides are applied at AF Plant 6 on an 

as-needed basis by an outside contractor. Information was 

not available on the quantities of pesticides used. 

Principal herbicides used at AF Plant 6 include Diuron, 

Karmex Weed Killer, Monuron, and Dowpon H Grass Killer. The 

application of pesticides generates empty pesticide 

containers containing pesticide residues. All pesticide 

cans are reported ~o be triple rinsed prior to contractor 

removal. The rinsate is collected and reused. There are no 

reports of banned or restricted pesticides currently being 

used on the installation or of any pesticide-related spills. 

7. Wastewater Treatment 

Wastewater treatment facilities at AF Plant 6 

consist of separate sanitary and industrial waste treatment 

plants followed by the third level wastewater treatment 

plant. The third level treatment plant is designed to treat 

7.0 million gallons per day (mgd) of waste in two streams: 

(1) 3.5 mgd of treated industrial waste and (2) 3.5 mgd of 

treated sanitary sewage. Actual flows are usually much 

lower than the design flows. Industrial wastewaters are 

segregated according to waste category into three separate 

tre~tment systems: (1) industrial waste general (IWG), 

(2) industrial waste oily (IWO), ana (3) industrial waste 

concentrated (IWC). Schematic flow diagrams of each 

treatment system are given in Figures 13 and 14. Total 

yearly and average daily industrial wastewater flows are 

sun1Inarized in Table 14. 

a. Industrial Waste General (IWG) Treatment Plant 

The IWG plant has the capability of treating 

3.5 million gallons per day of IWG wastes. IWG waste 

IV - 41 



r
D

 
~
 

r
ft

 
~
 

F
e

rr
o

u
s 

S
u

lfa
te

 
&

 S
u

lf
u

r 
D

io
xi

d
e

 
C

o
a

g
u

la
n

t 
L

im
e

 

IW
G

 1n
•-; 
I Floc

cu
lo

lio
n

 80
0 

a.
5 

m
g

d
 

R
e

d
u

ct
io

n
 B

as
in

 
S

e
tt

lin
g

 

cJc
:J 

~
 

S
o

lid
s 

C
o

n
ta

ct
 B

a
si

n
s 

(2
 E

ac
h)

 
p

H
=

5
 

I 

L
 

T
h

ic
ke

n
e

r 
O

ve
rf

lo
w

 a
n

d
 V

a
cu

u
m

 F
ilt

e
r 

F
ilt

ra
te

 

F
e

rr
o

u
s 

S
u

lfa
te

 

O
ilS

ki
m

m
e

r 
I 

IW
O

 
' 

In
fl

ue
nt

 

0
.5

 m
g

d
 

F
lo

cc
u

la
tio

n
 

a
n

d
 

DI
<]

 
R

e
d

u
ct

io
n

 
B

as
in

 

-- -
~
 

A
ir

 F
lo

ta
tio

n
 

C
la

ri
fie

r 

~
 

81
1 

e
ca

rb
o

n
a

tio
 

~ i -

~
 
.,

 

B
io

 T
o

w
e

, 
B

io
lo

g
ic

a
l 

O
xi

d
a

ti
o

n
 

• 
T

h
ic

ke
n

e
r 

S
lu

d
g

e
 

V
a

cu
u

m
 

F
Iit

e
r 

L
im

e
 

l 
S

e
tt

lin
g

­
S

o
lid

s 
C

o
n

ta
ct

 
C

la
ri

fie
r 

~
 
~
 

S
e

tt
lin

g
 

F
in

a
l 

C
la

ri
fie

r 

I 

S
lu

d
g

e
 to

 
S

it
e

N
o.

1,
 

S
u

rf
a

ce
 

lm
p

o
u

n
d

m
e

n
t 

T
o

 E
xi

st
in

g
 S

a
n

ita
ry

 
S

ew
ag

e 
P

la
n

t 
• 

~
 
~
 
~
 
~
 
~
 
~
 
~
 

G
N

14
64

9
.3

0 

S
u

rf
a

ce
 A

e
ra

tio
n

 

1~
¼

 
T

o
 

T
h

ir
d

 L
ev

el
 

E
ff

lu
e

n
t 

P
u

m
p

s 
T

re
a

tm
e

n
t 

P
la

n
t 

A
e

ra
tio

n
 

B
as

in
 

G
E

N
E

R
A

L
 I

N
D

U
S

T
R

IA
L

 W
A

S
T

E
 (

IW
G

) 
F

L
O

W
 D

IA
G

R
A

M
 

F
ro

m
 

E
q

u
a

liz
a

tio
n

/ 
S

to
ra

g
e

 

C
1

 Sl
u

d
g

e
 

I 
.,, I 

' 

O
il 

B
re

ak
 

T
a

n
k 

r
- O

il 

-·-....,
 

W
a

te
r 

S
lu

d
g

e
 

O
il 

S
to

ra
g

e
 

O
IL

Y
 I

N
D

U
S

T
R

IA
L

 W
A

S
T

E
 

(I
W

O
) 

F
LO

W
 

D
IA

G
R

A
M

 

In
ci

n
e

ra
to

r 

--
--

--
--

--
~

..
..

,.
--

,.
..

..
,-

--
--

--
--

1
 

T
o

 F
lo

cc
u

la
tio

n
 

a
n

d
 R

e
d

u
ct

io
n

 B
as

in
 

L
a

ye
r 

F
IG

U
R

E
 1

3.
 IC

H2
MI 

G
en

er
al

 a
n

d
 O

ily
 In

d
u

st
ri

al
 W

as
te

w
at

er
 T

re
at

m
en

t 
F

lo
w

 D
ia

g
ra

m
. 

IIH
IL

L 



~
 

~
 

S
an

it
ar

y 
S

ew
ag

e 
P

ri
m

a
ry

 

• 
T

ri
ck

lin
g

 
3

.S
m

g
d

 
C

la
ri

fi
e

r 
F

ilt
e

rs
 

l 

' 
D

ig
e

st
e

rs
 

i-
-
. 

D
ry

in
g

 
B

e
d

s 

~
 
~
 
~
 
~
 
~
 

8
3

3
 
~
 
~
 
~
 
~
 
~
 

81
1 
~
 
~
 

G
N

14
64

9.
3

0
 

P
o

w
d

e
re

d
 

A
c1

1v
a1

ea
 

-
F

ro
m

 
C

a
rb

o
n

 
G

e
n

e
ra

l 
In

d
u

st
ri

a
l 

, 
I, 

W
as

te
 

T
re

a
tm

e
n

t 

• 
C

M
A

S
 

• 
W

et
 

• 
5

5
 

• 
5

5
 

• 
P

re
-
~
 

IW
 

• 
IW

 
-

P
la

n
t 

F
la

sh
 

F
ilt

e
r 

F
la

sh
 

B
a

si
n

s 
W

el
l 

C
la

ri
fi

e
r 

C
la

ri
fi

e
r 

: 
3

.5
 m

g
d

 

J 

S
T

P
R

e
cy

cl
e

 

S
u

rf
a

ce
 

W
at

er
s 

M
ix

 
B

as
in

 
M

ix
 

'~ 

C
M

A
S

 R
e

cy
cl

e
 

F
lo

ta
tio

n
 
1

4
-
-

T
h

ic
ke

n
e

r 

S
lu

d
g

e
 

-
W

e
ll 

-
1 

' 

• 
C

h
lo

ri
n

e
 

• 
D

is
tr

ib
u

ti
o

n
 ~
 

F
ilt

e
rs

 
i-

-
. 

B
a

ck
w

a
sh

 
C

o
n

ta
ct

 
B

o
x 

S
u

rg
e

 

C
le

a
rw

e
ll 

T
h

ir
d

 L
ev

el
 R

e
cy

cl
e

 

F
IG

U
R

E
 1

4.
 IC

H2
MI 

S
a

n
ita

ry
 a

n
d

 T
h

ir
d

 L
ev

el
 W

as
te

w
at

er
 T

re
a

tm
e

n
t 

F
lo

w
 D

ia
gr

am
. 

IIH
IL

L 



I ~ 

I 

..,, 

i 
; 
I 

Table 14 
TOTAL YEARLY AND AVERAGE DAILY INDUSTRIAL WASTEWATER FLOWS 

IWC Batch 
IWG Treatment Plant IWO Treatment Plant Treatment Plant 
Total Average Total Average Total 

Yearly Flow Daily Flow Yearly Flow Daily Flow Yearly Flow 
Year (MG) (mgd) (MG) (mgd) (MG)a 

1973 418 1.15 108 0.30 

1974 399 1.09 115 0.31 

1975 418 1.15 117 0.32 0.17 

1976 441 1.21 117 0.32 0.098 

1977 357 0.98 81 0.22 0.043 

1978 398 1.09 93 0.26 0.077 

1979 423 1.16 107 0.29 0.099 

1980 462 1.27 120 0.33 0.23 

1981 456 1.25 137 0.37 0.18 

1982 353 0.97 151 0.41 0.18 

aObtained by totaling recorded batch treatment volumes for each year. 

IV - 44 



includes dilute wastes from processing such as rinse tanks 

and quench waters; boiler blowdown waters; and floor and 
contaminated area drainage. These streamb are relatively 

free of significant amounts of fuel or oil. The waste 

contains slight amounts of organics and toxic heavy metal 

ions. The waste stream is treated with ferrous sulfate, 

coagulants, and lime. 

IWG influent enters the flocculation and 
reduction basins where ferrous sulfate is added to reduce 

hexavalent chromium to trivalent chromium. The optimum pH 

for this reaction is in the range of 5.5 to 6.5. 

Reduced flocculated waste then flowb to two 

solids contact basins where lime is added causing the 

trivalent chrome and ferric iron to precipitate. Lime 
addition also precipitates Cd+ 2, Cu+ 2 , zn+ 2, Ni+ 2 Mn+ 2, Ag+, 

and Al+3 • Lime also removes phosphorus and fluoride, and 

increases the pH to a level above a.a. 

Treated waste passes into the recarbonation 

basins where the pH is lowered to about 7.0 to 7.5 by dis­

solving carbon dioxide in the waste. This lowers the total 

and calcium hardness by ~recipitating calcium carbonate 

tcaco3) which is removed in the final clarifier. 

Neutralized waste then passes over a weir to 

the biotower recycle well where it 1s pumped over the 

biotower. The biotower is essentially a trickling filter 

packed with an expanded PVC plastic material. Organic 

materials are removed by biological oxidation, air 

oxidation, and air stripping. 

Treated waste then flows to the final clarifier 
which removes algae, slimes, inorganic precipitates and other 

IV - 45 



r. 
~ 

I 
~ 

~ 
, i 

\ ~ 

~ 

• 

remaining settleable solids from the wastewater. Etfluent 

from the clarifi~r flows to the process water pump station 

and then to the B-10 Lake. 

The B-10 aeration basin has an estimated 

volume of approximately 3.26 million gallons. The aeration 

basin is equipped with surface aerators which increase 

dissolved oxygen levels and provide mixing. Effluent from 

the lake flows to the lake sump and is pumped to the flash 

mix basins of the third level treatment plant. 

b. Industrial Waste Oily (IWO) Treatment Plant 

The IWO plant is capable of treating 0.5 

million gallons per day of IWO wastes. IWO wastes include 

all soluble and free oil-containing discharges such as 

machine tool cutting oils and coolants, fuel spills and 

process tank discharges, detergents, aircraft wash rack 

wastes and paint booth effluents. These wastes also contain 

some heavy metals (15 mg/1 or less), organic strippers, 

phenols and chlorinated hydrocarbons and suspended solids. 

This waste stream is treated with ferrous sulfate and lime. 

I WO waste is pumped tram various collection 

points to the IWO storage tank which provides equalization 

of the IWO waste flow. IWO waste then flows by gravity to a 

skimming chamber where free oil rises to the top and is 

removed by a rotary ~kimmer. Skimmed oil flows by gravity 

to the oil break tank. Wastewater then passes into the 

flocculation and reduction chamber. Ferrous sulfate is 

added to reduce hexavalent chrome and to act as a coagulant 

for emulsified oils. Waste then tlows over a weir into the 

air flotation chamber. 

IV - 46 



·•· 

• 

The air flotation chamber is a circular 

clarifier equipped with an oil skimmer. Free oils and 

emulsiiied oils which have been coagulated by the addition 

of ferrous sulfate float to the surface by means of 

dissolved air flotation and are skimmed into the float box 

and flow by gravity to the oil break tank. 

Effluent from th~ air flotation clarifier 
flows to the neutralization clarifier where lime is added to 

increase the pH and precipitate heavy metals. Effluent from 

the neutralization clarifier discharges . to the sanitary 

sewer and proceeds to the sewage treatment plant for further 

treatment. 

Oil and water separate in the oil break tank. 

Oil is pumped to an oil storage tank prior to burning in the 

incinerator. Water is recycled to the flocculation and 

reduction basin. 

c. Industrial Waste Concentrated (IWC) Treatm~nt 

System 

IWC wastes include concentrated heavy metal 

solutions; cyanides (no longer being generated; acid ba~h 

discharges containing nitric, phosphoric, hydrofluoric, and 

• sulfuric acid; and more exotic solutions containing 

permangantes, halogenated hydrocarbons, molybdic acid, 

cyanide complexes, hydrogen peroxide, acetic or formic acid, 

penetrant oils, phenols and numerous proprietary mixtures. 

Treatment of these wastes is accomplished by batch treatment 

methods. The concentrated waste system has the capability 

of treating with sulfur dioxide, chlorine gas, lime slurry, 

ferrous sulfate, sulfuric acid, sodium hydroxide, ano other 

miscellaneous chemicals such as sodium sultide. Treatment 

tank cooling is accomplished. either by air agitation or 

dilution. Four separate, interconnected waste process and 

IV - 47 



I 

I ~ 

I 
I 
~ 

•. , 
; 

-

•• 

storage tanks have been provided, each with a capacity of 

24,000 gallons, for batch treatment of concentrated wastes. 
After treatment, the neutralized waste is discharged to the 

IWG treatment stream for blending and furthe t treatment. 

d. Thickening, Dewatering and Disposal of 
Industrial Wastewater Treatment Sludges 

Sludges from the settling solids contact 